
 
 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

 
ORDER R5-2013-0112 

 
WASTE DISCHARGE REQUIREMENTS 

 
FOR 

DIESTEL TURKEY RANCH 
AND 

TIMOTHY J. AND JOAN C. DIESTEL 
TUOLUMNE COUNTY 

 
The California Regional Water Quality Control Regional Board, Central Valley Region, 
(hereafter Central Valley Water Board) finds that: 
 
1. On 19 December 2011, Diestel Turkey Ranch, a California Corporation, submitted 

two Reports of Waste Discharge (RWD’s) to satisfy a Notice of Violation/Water Code 
section 13267 Order issued on 11 September 2011.  Each RWD included a 
technical report, one titled, Technical Report for Wastewater Treatment and Reuse, 
Diestel Turkey Ranch, Sonora, California and the other titled, Technical Report in 
Support of Report of Waste Discharge for Turkey Pastures, Diestel Turkey Ranch, 
Sonora, California (Turkey Report).  On 24 July 2012, on behalf of the Diestel 
Turkey Ranch, Sheppard Mullin Richter & Hampton LLP (SheppardMullin) 
submitted, via electronic mail, an update on the progress of submitting a revised 
RWD.  On 14 December 2012, a revised RWD was submitted that included several 
technical memorandums addressing deficiencies from the December 2011 RWD’s.  
On 11 March 2013, groundwater and effluent data were submitted to supplement the 
December 2012 RWD.  Collectively, the three RWD’s and the SheppardMullin 
electronic mail update describe turkey processing and wastewater and storm water 
management at the Diestel Turkey Ranch. 

2. Included in the Turkey Report was a 2011-2012 Stormwater Best Management 
Practices (BMPs) and Monitoring Workplan for the Ranch.  The intent of the BMP 
Workplan is to implement long-term site BMPs that are effective and result in the 
reduction or elimination of pollutants in stormwater discharge and authorized non-
stormwater discharges from site activity.  The BMPs include, but are not limited to: 
establishing vegetation in the turkey pens; regrading and installing straw waddles 
and straw bales on downgradient edges of turkey pens; installing gravel bag berms 
around drains, and installing gravel on roads and equipment storage areas. 

3. Diestel Turkey Ranch (hereafter “Ranch”) owns and operates the Ranch that 
generates the waste and Timothy J. and Joan C. Diestel own the land discharge 
areas.  Diestel Turkey Ranch and Timothy J. and Joan C. Diestel (hereafter 
collectively referred to as “Discharger”) are responsible for compliance with these 
Waste Discharge Requirements (WDRs).    



 
 
WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0112 -2- 
DIESTEL TURKEY RANCH 
TIMOTHY J. AND JOAN C. DIESTEL 
TUOLUMNE COUNTY 
 
 
4. The Ranch is at 22200 Lyons Bald Mountain Road in Sonora (Section 16, T2N, 

R15E, MDB&M).  The Ranch occupies Assessor’s Parcel Number (APN) 
085-050-20, as shown on Attachment A, which is attached hereto and made part of 
this Order by reference.   

5. The Diestel family has raised turkeys at the Ranch since approximately 1957 and 
purchased the Ranch in the 1970’s.  The current slaughterhouse and processing 
facility was added in 1985, replacing an older and smaller facility.  Waste discharge 
requirements have never been adopted for the Ranch. 

Facility and Discharge 
6. The 80-acre overall property contains an approximately 5-acre processing facility, a 

slaughterhouse, equipment repair shop, warehouses, three equalization ponds, a 
dissolved air flotation (DAF) unit, and a wastewater treatment plant (WWTP); and an 
active agricultural area of approximately 37 acres of enclosed turkey pastures and 
barns, as well as open-space grassy slopes, drainage corridors and worker housing.  
The remaining 38 acres of the overall property is open space hillside grassland with 
mature forest stands, and includes a storage pond and storage tank for treated 
wastewater, at least two domestic well tanks, and four water supply wells. 

7. Prior to 2011, up to 20,000 turkeys were raised on-site each year.  In 2011, the 
amount of turkeys raised at the Ranch was reduced to 8,000. In 2012, the 
Discharger eliminated all commercial use of the on-site pens, but will continue to 
raise several hundred chickens and turkeys, several dozen goats, pigs, and/or 
sheep, and 4 to 6 cattle for non-commercial purposes.  Commercial turkeys are 
raised off-site and delivered by truck to the Ranch for processing. 

8. Domestic waste is discharged to an on-site septic tank and leach field. 

9. The processing facility is active up to approximately 220 days per year.  Normal 
hours of operation are Monday through Friday from 5:00 am to 1:00 pm.  During this 
time, the facility processes an average of approximately 2,500 to 6,000 turkeys per 
day.  The processing facility is normally inactive during January, February, and 
March and normally operates at roughly half capacity during December, April, and 
May. 

10. Wastewater generated at the processing facility consists of wash water from turkey 
processing and wash water from equipment, truck, and pavement cleaning.  The 
wastewater is conveyed to one of two equalization ponds (EQP#2 or EQP#3).  Prior 
to entering the pond(s), solids (consisting of feathers and entrails) are removed from 
the wastewater as it passes through three rotary drum screens and an additional 
screen separator. 

11. Storm water generated at the processing facility is captured in a sump and is 
directed to either EQP#2 or EQP#3. 



 
 
WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0112 -3- 
DIESTEL TURKEY RANCH 
TIMOTHY J. AND JOAN C. DIESTEL 
TUOLUMNE COUNTY 
 
 
12. All wastewater and storm water that enters EQP#2 and EQP#3 is treated with a DAF 

unit, discharged to another equalization pond (EQP#1) and pumped through the 
WWTP.  Treated wastewater is either reused in the processing facility or discharged 
to a holding pond or tank prior to on-site irrigation of pasture land (also referred to as 
the wastewater application area and consists of land occupying pens 1 through 7 
and additional land outside of the pens). 

13. EQP#1 has a capacity of 415,000 gallons (with two feet of freeboard), is lined with a 
single layer of 40-mil high-density polyethylene (HDPE), and is 14 feet deep.  
EQP#2 has a capacity of 590,000 gallons (with two feet of freeboard), is lined with a 
single layer of 80-mil HDPE, and is 16 feet deep.  EQP#3 has a capacity of 
1,000,000 gallons (with one foot of freeboard), is lined with a single layer of 60-mil 
HDPE, and is 14 feet deep.   

14. The WWTP consists of a ZeeWeed Membrane System® bioreactor designed by 
Zenon International Inc. in 2005, constructed in 2006, and operational in 2007.  The 
WWTP replaced the previous wastewater disposal system, which consisted of an 
on-site leach field that was used to infiltrate untreated wastewater.  The WWTP is 
designed for an average flow of 50,000 gallons per day (gpd) with a maximum flow 
of 100,000 gpd.  The design influent and effluent concentrations for BOD5 are 
650 mg/L and <10 mg/L, respectively, while the design influent and effluent 
concentrations for total Kjeldahl nitrogen are 170 mg/L and <10 mg/L, respectively. 

15. The DAF unit was installed in September 2012 and operates at the same capacity 
as the WWTP.  Solids are removed from the wastewater at the DAF unit by a rotary 
scraper to a separate tank. 

16. Various chemicals are used on a routine basis in conjunction with the wash water 
and as additives to the DAF unit and WWTP.  Chemical descriptions and annual 
usage are: 
Processing Facility 
I. Chlormate XF (Chlorinated Alkaline Foam Cleaner) – 500 gallons 
II. Super Cleaner (Concentrated Liquid Alkaline Degreaser) – 672 gallons 
III. Sani Chlor (12.5% Sodium Hypochlorite) – 1,500 gallons 
IV. Circulation Liquid (Liquid CIP Caustic Cleaner) – 85 gallons 
V. NRQ (Hard Surface Sanitizer and Disinfectant, Ammonium Chloride) – 37 

gallons 
VI. Foaming Agent (Phosphoric Acid) – 36 gallons 
VII. Food Contamination Remover (Sodium Hydroxide) – 45 gallons 
VIII. Low Suds Detergent – 618 gallons 
DAF Unit 
I. High Charge Polyacrylamide Flocculent – annual usage to be determined 

 
 



 
 
WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0112 -4- 
DIESTEL TURKEY RANCH 
TIMOTHY J. AND JOAN C. DIESTEL 
TUOLUMNE COUNTY 
 
 

WWTP 
I. Sodium Hydroxide – 500 gallons 
II. Ferric Chloride – 700 gallons 

17. From June through November, peak processing flows from the processing facility 
are up to 50,000 gpd.  These flows normally reduce to about 50 percent in 
December, April, and May.  There is normally no flow in January, February, and 
March. 

18. Effluent samples collected from 2009 through 2012 from the WWTP are summarized 
below. 

Parameter  Units 
 Number of 

Samples  Mean Result 
pH  pH Units  32  7.4 
Biochemical Oxygen Demand  mg/L  31  2.4 
Chemical Oxygen Demand  mg/L  1  113 
Total Suspended Solids  mg/L  31  8.7 
Electrical Conductivity  umhos/cm  5  1,231 
Total Dissolved Solids  mg/L  5  611 
Volatile Dissolved Solids  mg/L  4  276 
Chloride  mg/L  5  204 
Sodium  mg/L  5  134 
Total Kjeldahl Nitrogen  mg/L  30  1.7 
Ammonia as N  mg/L  29  1.4 
Nitrate as N  mg/L  29  60 
Nitrite as N  mg/L  4  0.26 
Phosphorus  mg/L  1  4.49 

 
19. The Discharger has indicated the concentrations of nitrate as N in samples collected 

from the WWTP effluent have decreased since the DAF unit was installed in 
September 2012.  The nitrate as N concentrations of three effluent samples 
collected after the DAF unit was installed were 40.5 mg/L (October 2012), 5.28 mg/L 
(November 2012), and 5.51 mg/L (December 2012).  However, these effluent 
sample results may be diluted by storm water that is captured and mixed with 
process facility wastewater in EQP#2 and EQP#3 before entering the WWTP. 

20. Since the DAF unit was installed, chloride, sodium, and electrical conductivity in 
samples collected from the WWTP effluent have increased.  Effluent chloride, 
sodium, and electrical conductivity in July 2012 were 42.1 mg/L, 12.9 mg/L, and 411 
umhos/cm, respectively.  However, effluent as high as 339 mg/L for chloride, 245 
mg/L for sodium, and 1,737 umhos/cm for electrical conductivity were reported for 



 
 
WASTE DISCHARGE REQUIREMENTS ORDER R5-2013-0112 -5- 
DIESTEL TURKEY RANCH 
TIMOTHY J. AND JOAN C. DIESTEL 
TUOLUMNE COUNTY 
 
 

November 2012.  This Order includes a Provision requiring the Discharger to 
prepare and implement a Salinity Management Plan that will evaluate cost-effective 
alternatives for reducing the salinity of the waste stream. 

21. Treated effluent is either pumped back to the processing facility for reuse or to a 
roughly 3.2 million gallon capacity storage pond and 200,000 gallon storage tank.  
The treated effluent storage pond is unlined and approximately 14 feet deep.  The 
Discharger plans to install a single layer HDPE liner in the treated wastewater pond. 

22. Treated wastewater from the 200,000 gallon storage tank is pumped through a 
sprinkler system to irrigate 37 acres of wastewater application area consisting 
primarily of lolium perenne (rye grass).  Up to 40,000 gallons per day of irrigation 
water are applied to sustain vegetation.  During a typical year, the 40,000 gallons 
per day application rate would occur for approximately 180 days, with reduced 
irrigation in the non-summer months, for a total annual volume of 10,800,000 
gallons. 

23. Solid waste from truck, pavement, equipment, and turkey washing, and sludge from 
the DAF unit and WWTP are stored in concrete lined basins or bins.  The solid 
wastes are transported by the Discharger to an off-site composting facility. 

Site-Specific Conditions 
24. Source water is from four on-site water supply wells (W-01 through W-04). 

Groundwater from each well is pumped to a common manifold for use at the Ranch.  
Average results from groundwater samples collected from each well in December 
2012 and January and February 2013 are summarized below: 

Parameter  Units  W-01  W-02  W-03  W-04 
